Activated sludge filterability
and full-scale

membrane bioreactor operation

MR =

‘| - 5
ACT(V{XTMMBKS Com()amo I ITQY b( (T(1 w.oy—eanQ Mmeter

hmal

6
gprocgf“ﬁeswﬁs“hﬂ TreaTmenT ’W““ SR R Congurpfion
mmﬁn $_fff~im A g 8" (> rFormance
Sy compost on
et &2 S st o (OY@“C 0y § j;& Rl

V’ oning 3
eelin Q> dnamders( a5
=

i O()QY m‘(on “”S(,ﬂl ) achva’red

Pawel KRZEMINSKI



ACTIVATED SLUDGE FILTERABILITY AND FULL-SCALE
MEMBRANE BIOREACTOR OPERATION

Pawel KRZEMINSKI






ACTIVATED SLUDGE FILTERABILITY AND FULL-SCALE
MEMBRANE BIOREACTOR OPERATION

Proefschrift

ter verkrijging van de graad van doctor
aan de Technische Universiteit Delft,
op gezag van de Rector Magnificus prof. ir. K.C.A.M. Luyben,
[...]
RZR2051, 200 rpm) for 15 min in a glass beaker. After 15 min of sedimentation,
200 mL of the supernatant was taken and the turbidity was measured on a
spectrophotometer (DR5000, Hach Lange) at 650 nm with the filtrate from this
sample as a blank. Then, 200 mL of Milli-Q was added to the beaker and the sample
was gently stirred again for 15 min. This procedure was repeated five times. The DC
is defined as the slope of the accumulated turbidity versus the number of washing
steps (Zita and Hermansson 1994).

3.6 X-ray analysis

The X-Ray powder Diffraction (XRD) and semi-quantitative X-ray Fluorescence
(XRF) analysis were performed to precisely determine composition of the road salt.
The analysis was carried out by Ruud Hendrikx from the Department of Materials
Science and Engineering of the Delft University of Technology.

The XRD patterns were recorded in Bragg-Brentano geometry in a Bruker D8
Advance diffractometer equipped with a Vantec position sensitive detector and
graphite monochromator. Data collection was carried out at room temperature using
monochromatic Co Ko radiation (A = 0.179026 nm) in the 26 region between 10° and
110°, step size 0.0426 degrees 260. Step time 2 s. The samples were placed on a Si
{510} substrate and rotated during measurement. Data evaluation was done with the
Bruker program EVA. In the figures the measured XRD patterns are shown in black.
The coloured red lines show the peak positions and intensities of the identified phases,

53



Chapter 3

such as found using the ICDD pdf4 database (ICDD). All patterns are background-
subtracted, meaning the contribution of air scatter and possible fluorescence radiation
is subtracted. The XRF analysis was conducted with Philips PW2400 X-ray
wavelength dispersive Fluorescence Spectrometer and data evaluation was done with
UniQuant 5.0 software.

3.7 Statistical analysis

Statistical analyses were carried out in order to investigate and estimate relationships
between the filterability of the sludge and other analyzed parameters. The Pearson
product momentum correlation coefficient was used to estimate linear correlations.
Pearson's correlation coefficient (rp,) ranges from -1 to +1, where -1 is a perfect
inverse (negative) correlation, 0.0 indicates no correlation, and +1 is a perfect direct
(positive) correlation. The Pearson coefficient between 0.4 and 0.7 indicates moderate
correlation between two parameters. The Pearson coefficient between -0.4 and 0.4
stands for weak correlation and the interrelation can be ignored in this situation
(Moreau 2010, Gil 2011). Correlations were considered statistically significant at the
95% confidence interval (p < 0.05). Data were analyzed using the statistical program
SPSS 19.0 (SPSS Corporation).

54



CHAPTER 4

Activated sludge filterability



Chapter 4

4 Activated sludge filterability

4.1 Chapter outline

This chapter discusses the results of the activated sludge filterability assessment carried out in
the full-scale municipal MBRs. Section 4.2 deals with a general introduction and a brief
description of the experiments and methodology used in this research. The results of the
conducted experimental campaigns are presented in section 4.3, 4.4 and 4.5. The development
of the filterability along the MBR process flow is discussed in section 4.6. Seasonal
fluctuations of activated sludge filterability are analysed in section 4.7. Section 4.8 deals with
a temperature effect on the activated sludge filterability.

4.2 Introduction

An extensive two-year long measurement campaign consisting of filterability tests at three
research locations was performed. The experiments were carried out during summer and
winter periods in order to follow seasonal variations and to identify differences in activated
sludge characteristics and MBR operation between the seasons. The aim of the performed
filtration characterisation was to elucidate the impact of activated sludge filterability and its
seasonal changes, on operation and performance of municipal MBRs. Measurements
representative for the summer period were performed in the months of June—August and for
the winter period in the months of January—March. During those measurement periods, the
DFCi was placed at the wastewater treatment plant for a period of 4 — 5 days. The DFCm
(section 3.3) was exploited to determine the filterability of activated sludge samples. In this
comparative analysis, three full-scale MBR plants located in the Netherlands were under
investigation. The investigated plants, namely MBR Heenvliet, MBR Varsseveld and MBR
Ootmarsum, are described in detail in Table 3.1. Activated sludge filterability tests and
physical-chemical analyses were carried out. The filterability of the activated sludge was
monitored in different compartments of the MBR, e.g. membrane tank, aerobic, anaerobic and
anoxic. These results became an important reference point for further studies on the impact of
sludge filterability on MBR functioning. The results presented in this chapter permit an
assessment of the filterability influence on operation and performance (Chapter 6) as well as
on energy efficiency and economy (Chapter 8) of the full-scale municipal MBR plants based
on the longer time scale. Furthermore, relations between sludge filterability and membrane
configurations as well as between sludge filterability and design layout of MBR plants could
be discussed (Chapter 7).

56



Activated sludge filterability

4.3 Assessment of activated sludge filterability
municipal MBRs

The DFCm measurement campaigns as well as the number of filtration characterization
experiments carried out under standardised conditions, as defined in the standard measuring
protocol (J = 80 L/m%.h*, CFV = 1 m/s), are summarized in Table 4.1.

in full-scale

Table 4.1: Summary of the DFCm measurement campaigns and number of filtration
characterization experiments under standard conditions (J = 80 L/m?.h, CFV = 1 m/s)

" Campaign Campaign Number of
location period DFCm tests

1 Heenvliet Jun-2008 23

2 Varsseveld Jun-2008 16

3 Ootmarsum Jun-2008 16

4 Heenvliet Jan-2009 36

5 Varsseveld Feb-2009 31

6 Ootmarsum Feb-2009 26

7 Heenvliet Jul-2009 41

8 Varsseveld Aug-2009 30

9 Ootmarsum Aug-2009 25

10 Heenvliet Feb-2010 49

11 Varsseveld Feb-2010 34

12 Ootmarsum Mar-2010 27

13 Leuven' Apr-2010 28

14 Leuven® Aug-2010 25

15 Terneuzen? 2009/2010 17

16 Heenvliet® 2010/2011 32
Total number of DFCm test 456

Almost half (49 %) of the analyzed activated sludge samples had a moderate filterability,
whereas 34 % of the samples were characterised as poorly filterable. The smallest fraction of
the measured samples, 17 %, was classified as the ones with a good filterability. The high
diversity of sludge filterability highlights the importance of the activated sludge filterability
studies and efforts towards identification of the filterability influencing parameters.

! Described in Chapter 6
2 Described in Chapter 8
® Described in Chapter 5

57



Chapter 4

4.3.1 Filtration characterisation at MBR Heenvliet

4.3.1.1 Plant description

The wastewater treatment plant of Heenvliet, operated by Waterboard Hollandse Delta
(WSHD), is a plant that has been retrofitted from an original CAS system with a capacity of
8,950 population equivalents. The existing plant was upgraded with the membrane bioreactor,
in order to meet more stringent effluent requirements and to provide a required capacity of
13,000 population equivalents. As the result, the new hybrid configuration is composed of
two subsystems, the existing conventional line and the MBR system, which is in operation
since May 2006 (Mulder et al. 2008).

A hybrid system consists of two subsystems (Figure 4.1), which are operated in series or in a
parallel mode. In the series mode, the conventional system is followed by the MBR process
line, thus water flows first through the conventional treatment process and then through the
membrane treatment. In the parallel mode both systems work separately, part of the incoming
water is treated in conventional system and part in the membrane bioreactor.

ANT - Anvaerohic tank
AT- Berated tark

FALC - Faculiative tank

F3 -Fine screen

CL - Clarifier

DT - De aerstedtank
DNT - Denitrification tark
MT -Membrane tank
MIT - Nitification tank
VT - Equalization tark

I
I

|

I

' Desinfedion
I ‘——e

I

I

I

Effluent

,,,,,

Figure 4.1: Scheme and aerial view of the Heenvliet WWTP (Keppel & Seghers)

In the series mode, at the dry weather flow, the entire incoming water goes through the 6 mm
pre-treatment of the conventional system and is directed into the sequentially aerated
activated sludge carrousel. The overflow water from the CAS carrousel goes partly to the
MBR and partly, in case of rainy conditions, to the final clarifier. The part directed to the
MBR is first pre-treated in the 3 millimetre punch-hole system. Afterwards wastewater is
treated in several biological compartments after which it enters the membrane tank where the
separation process is performed. In this way the membrane capacity is utilised as much as
possible, and usually no water is discharged by clarifier overflow (Mulder et al. 2007). During
dry weather the influent flow can even be lower than the design capacity and the permeate
production of the MBR. In this case, the level in the secondary clarifier will be lower in order
to create an extra buffer volume for storm weather event.

In case of the storm weather event, immediately following the low flow, the buffer volume
can be used to accommodate higher flow without using the clarifier or even to collect the first
peak of the flow for later treatment. When the flow increases, the permeate production rate of

58



Activated sludge filterability

the MBR will increase until it reaches its maximum, i.e., 100 m®h™. The amount of water
exceeding maximal capacity of the MBR is leaving the plant via the secondary clarifier. In
this way, even at peak situation, a substantial amount of the total flow is treated by the flat
sheet membranes. The WWTP of Heenvliet, similar to most WWTPs treating combined
sewage, has a bypass for extreme rain events. Hence, in case of extremely long and heavy rain
periods when the capacity of the WWTP is exceeded, water is discharged directly.

Schematic representation of the in-series operation, originally published in a report of the
Foundation for Applied Water Research (STOWA), is presented in Figure 4.2. The in-series
mode has been in operation from the start-up of the hybrid configuration until March 2009,
when the plant was switched to work in the parallel mode (Figure 4.3).

6 mm
Influent Disinfection

=T

|
| | .
; _______________________ i o o s amupsnn o ] RWA: 290 m*/uur
{ DWA: 0 m3/uur
| e e e & i
A i ¢—‘ Sludge discharge
e S| RWA: 100 mY
i DWA: 100 m¥uur E

MBR

Figure 4.2: Schematic representation of in-series operation of hybrid MBR Heenvliet
(STOWA 2009)

In the parallel mode, incoming water is split between CAS and MBR before the pre-treatment
stage. Thus, the inflow to CAS goes through 6 mm bars before reaching carousel, whereas the
MBR influent has a more rigorous 3mm pre-treatment. The MBR is always treating a fixed
part, i.e., about 25% of the total influent flow. While operating in the parallel mode, both
systems operate fully independent of each other.

6 mm

Influent Disinfection

ﬂ:////mc - g

L
2 RWA: 290 m*/uur
DWA: 75 m*/uur
© O >
3mm 0 Sludge discharge
MW" | owAzZmr g
MBR
Figure 4.3: Schematic representation of parallel operation of hybrid MBR Heenvliet
(STOWA 2009)

59



Chapter 4

The membrane bioreactor system consists of pre-treatment, biological section with sub-
compartments for nutrient removal and two membrane tanks. The detailed and schematic
representation of the MBR system is presented in Figure 4.4. The biological sub-
compartments are, in accordance with the flow, as follow: anaerobic tank nr 1, anaerobic tank
nr 2 (where phosphorous is released), anoxic tank (denitrification zone), aerobic tank
(nitrification zone) and a facultative tank which works mainly as denitrification zone but
aeration for nitrification is also possible. After being submitted to several biological
treatments, activated sludge enters the pre-aeration tank which is used to return the sludge and
feed the two separated membrane tanks. The liquid-solid separation process is performed in
the membrane tanks and the extracted permeate is stored in a clean-water tank (partially used
for membrane cleaning). The effluent from the MBR is mixed with effluent from the CAS
final clarifier before discharging to the channel.

a) —_—
NIT MT2 —
A
WWTP T — A
pretreatment Y| = FAG
- DNT DT
‘.-—-"..
+ C£> MT1 —1
‘, |
ANT1 ANT2 4
3 mm | | >
—» oo S — s y7 |
b)
v |
. A | ANOXIC / .| PRE- .
—ANAEROEIC » ANOXIC » AEROBIC ¥ AEROBIC Y AERATION > MEMBRANE —
t [ * i

Figure 4.4: Detailed (a) and schematic (b) view of the membrane bioreactor system in
Heenvliet (STOWA 2009)

Description and operational parameters of the MBR Heenvliet are presented in detail in Table
3.1

4.3.1.2 Filtration characterisation

Filtration characterisation experiments were practised on-site during four measurement
campaigns, two in the summer and two in the winter:

= 9" _ 13" of June 2008,

= 26— 29" of January 2009,

= 20" - 24" of July 2009, and

= 22" _ 25" of February 2010.

60



Activated sludge filterability

Activated sludge was sampled from each compartment of the MBR plant: anaerobic, anoxic
(DNT), aerobic (NIT), facultative tank (FC), pre-aeration tank (VT) and two membrane tanks
(MT). All activated sludge samples were submitted to filtration tests. A representative
filtration characterization curve of the analysed samples for each experimental campaign is
plotted in Figure 4.5. The results, expressed as added filtration resistance (Raqq), Obtained
during research periods clearly demonstrate different filtration characterisation behaviour of
the activated sludge samples in the summer and in the winter periods. The observed variations
in a measured resistance for the membrane tank #2 (MT2) can be ascribed to the limited
accuracy of the DFCm when working with sludge with a very good filterability (Figure 4.5a).

a) b) 10
10 — o5 Aerobs -~ 27-Jan-09 Anaerobic
N = 27-Jan-09 Anoxic
12-Jun-08 Anoxic
* 29-Jan-09 Aerobic
12-Jun-08 Pre-aeration
— ¥ 12-3un-08 MT1 S — E o 27-Jan-09 Facultative
‘e 19 o wonoswr R*=06089 £ 4 28-Jan-09 Pre-aeration
il S 29-Jan-09 MT1
=) =]
= = = 29-Jan-09 MT2
e o
° o
2 |
@ 0.1 A £0.1
o o-
e
o
X
0.01 ‘ ‘ 0.01 ‘
0.1 1 10 100 0.1 1 10 , 100
Permeate production [L/m?] Permeate production [L/m?]
c) 10 d) 10
= 24-jul-09 Anaerobic - 23-feb-10 Anaerobic
4 24-jul-09 Anoxic 24-feb-10 Anoxic
©  22-jul-09 Aerobic 25-feb-10 Aerobic
a0 1 i 20-jul-09 Facultative ol 14 4 24-feb-10 Pre-aeration
£ « 24ul09 Pre-aeration ‘e o 24-feb-10 MTL
% u 23jul09 MTL 30 22-1eb-10 MT2
= 21-jul-09 MT2 =
3 3
3 4 |
£01 £01
g b
0.01 i S i 0.01 1 1
0.1 1 10 100 0.1 1 10 100
: 2 .
Permeate production [L/m?] Permeate production [L/m?]

Figure 4.5: Output of DFCm measurements from (a) summer 2008, (b) winter 2009, (c)
summer 2009 and (d) winter 2010 measurement campaigns at MBR Heenvliet —
representative filtration characterization curves

The filterability results of the samples taken from each tank are presented in Figure 4.6.
Filterability varies between the research campaigns and can be considered most of the time as
moderate, with poor filterability only in winter seasons.

During the first experimental campaign, conducted in June 2008, the filterability varied
between the compartments and the sampling days and was within a range of 0.02-:10** m™ and
0.4-10" m™. Hence, the filterability of activated sludge could be considered as good to
moderate depending on the sampling location and time of the sampling. The filterability was
moderate in anaerobic, anoxic, pre-aeration and membrane tank #1 with average AR,y values
of 0.23-10” m?, 0.44-10”m™, 0.35:10” m™ and 0.11-10%* m™, respectively. Good sludge
filterability was measured in aerobic, facultative and membrane tank #2 with average ARy